
ffi

*

\
\
I

\

L-

6
!o
E

0
C

II

Dco
#rF
IEso

I

IEg
t
Lo

@z
(

=
tr
I

E
(,

lt¡
=
3
o



WW#WWffi'

.Please provide following information for ordering parts and maintenance:

.  Model number

. Part description,reference and part number as shown in parts list

Engine Parts List
Model SPEV120

Ref.
No.

Part No. Description Qtv n i
+

1 G862-88 Nut (Air cleaner cover) I N N L : ¿ 0
¿ sF1 P60F-1 091 001 Air cleaner cover n ¡ !n 1

utJ sF1 P60F-1 091200 Air c leaner element i t ¡ n ! 1

4 sFl P60F-1 091 1 00 Air cleaner seat comp ¡ ¡ nn [ ! 1

5 G85789-86 Bolt  MOx35 ¡ B M6x35 1 0
0
0
7
0
0
0
0
1
0
0
0
0
0
0
0
5
0
0
1
1
0
0
1
0
0
0
0
3
2)
0 l
0l

G86177-86 Nut M6 n ¡M6 2
sF1 P60F-1 090001 Air c leaner packing ¡ -u t  M 1
sF1P60F-1 '130100 Carburetor l l u t  M 1

q sF'160F-1 130003 Carburetor packing L ] U t  M 1

1 0 sFt P60F-'1 130001 Insulator l-tu t M 1

1 1 sF160F-1 130003 Insulator packing f i ; l ¡ n  ! ¡ .l

1 2 G85789-86 Bo l t  M6x14 L lnM6x14 4
1 3 sF1 P60F-1 020001 Cylinder head cover i t ! ¡ n I

I

1 4 sF1 P60F-1 020002 Cylinder head cover gasket nu t  M6 1
1 E sF'160F-104001 1 Pivot adjuSFing nut n  I n ! 2
1 6 sF1 60F-1 04001 2 Rocker arm pivot ntn | ] ¿
1 - t
l l sF1 60F-1 040009 Rocker arm t 7 ¿
1 8 sF1 60F-1 04001 0 Pivot bolt r- l !  ¡x 2
1 9 sFl 60F-1 040004 Push rod guide plate nut  M I

¿ u G85789-86 Bolt  M8x50 i l  JM8x50 4

21 sF1 P60F-1 01 01 00 Cylinder head comp nu t  M 1
¿z sF1 60F-1 01 0001 Stud bolt( lN) r - t t ! ¡ o  ! I z

z 5 1 52FMD-1 001 001 Dowel pin<D10x16 l 1  6  < D 1 0 x 1 6 z

24 sF1 P60F-1 040002 Intake valve r i t i ] 1
25 sF1 P60F-1 040006 Exhaust valve n i l t 1

¿o sF160F-1 040005 Push rod L l o ¿
27 sF1 P60F-1 03001 3 Cylinder head gasket nu t  M 1

28 sF1 P60F-1 122000 Spark plug ! ¡ ! 1
29 sF1 P60F-1 010002 Stud bolt(EX) ! n t I P  n  n z
2 ^ sF1 P60F-1 040001 Valve spring Retainer nu t  M 2
2 1 sF1 P60F-1 040003 Valve spring L.] -r z

ó¿ sF1 P60F-1 1 00003 Muffler gasket nu t  M 1
sF1 P60F-1 1 00002 Muffler ! ! n 1

34 sF1P60F-1 10000'1 Muffler protector l u t  M 4
I

G86177-86 Nut M6 | ]  nM6 2
G85789-86 Bolt  M6x12 l l  !  M6x12 ¿

2 7 sF1 P60F-1 0801 00 Fan cover como I u t  M 1

ffi
38 sFl P60F-1 061 001 Ratchet guide screw !-l X Il-l 1

sFl P60F-1 061 002 Ratchet guide n9 1

40 sF1 P60F-1 061 003 Ratchet guide clip I I n  n 1

www. sumecmachinery.com



WWMW

.Please provide following information for ordering parts and maintenance:

.  Model number

. Part description,reference and part number as shown in parts list

Engine Parts List
Model SPEV120

Ref.
No.

Part No. Description Qtv
TJ

n i
+

4 1 sFl P60F-1 061 004 Ratchet r1 ¿

42 sF1 P60F-'1 061005 Ratchet spring ¡ i_- ln z

43 sF1 P60F-1 061 006 Rope ] J 1

44 sF1 P60F-1 061 007 Recoil Starter reel ! ¡ t 1

45 sF1 P60F-1 061 008 Starter return spring x ¡ !  n I

46 sF1P60F-'1061 '100 Recoil Starter case como ¡ ¡ f n 1

47 G85789-86 Bolt  MGxS n n M 6 x 8 4

48 sF1 P60F-1 061 009 Grip X 1
I

49 sF1 60F-1 05001 0 Special  nut nnxx( ¡ l ) 1 0
1
I
4
0
0
I
0
5
0
0
0
0
0
1

sF1 P60F-1 0601 00 Starter pulley comp ¡ ¡ M O  x 1

sF'1 P60F-1080001 Cooling fan n Lr,- .1 I

3Z sF1 P60F-1 120100 Flywheel comp ! ¡ r f l 1

sF1 60F-1 030200 Oilseal22x35x6 lo  o  |  22x35x6 1

54 G85789-86 Bolt  M6x21 x IM6x21 z

55 sF1 P60F-1 030300 Brake como nnMO x I 1

56 G85789-86 Bolt I !M6x27 ¿

57 sF1 P60F-1 121000 lgni ter ! ! M 6  x 1

58 G85789-86 Bo l t  M6x15 tr nM6x1 5 2
q q sFl P60F-1 030008 Breather room cover ! nn I 1
bU sFl P60F-1 03001 1 Breather cover packing I n M 6 x 8 1
6 1 sF1 P60F-1 030009 Air outlet valve ! [ u ! I
o¿ sF1 P60F-1 03001 0 Dross filter i t t ! 1
A 2 sF1 P60F-1 0301 00 Fue l tank  ho lder ! ¡ M O x 8 1

64 sF1 P60F-1 0701 00 Fuel f i l ler cap comp ! i- ' ]MO x 1
u

65 sF'1 P60F-1070001 Neck seal rl !-[\/16 x 1

oo sF1 P60F-1 070002 Fuel tank 1 2
0
0
0
0
0
0
0
0
0
0
0
0
0
0

o t sF1 P60F-1 070004 col lar L = l n ¡ 1

68 sF1 P60F-1 070005 lnsulator col lar I n ¡n I

69 sF1 P60F-1 070003 Washer n9 1
70 G85789-88 Bolt  M8x50 u IM8x50 1
- 4
I I sF1 P60F-1 070006 Fuelf i l ter f l a s h e 1

t ¿ sF1 P60F-1 070007 l i p ! l  i ! a s h e 1

sF1 P60F-1070008 Fuel tube 1
74 sF160F-1 070001 l ip I l  i xashe I

75 sF1 P60F-1 030001 Breather tube x in 1
76 sF1 P60F-1 03001 5 Case cover packing n a s h e I
77 sFl P60F-1 03001 4 Oil  out let  tube ¡ [ lu I
7R 1 39FMD-1 003003 Dowelp inQSx l4 ::1 4 QBx14 2
79 sF'1P60F-1 1 10001 Governor arm shaft ! 9 1
80 sF160F-1 110002 Washer L - ! n ! 4¡

wvw. sumecmach inery. com



w€*GMWffi

.Please provide following information for ordering parts and maintenance:

.  Model number

. Part description,reference and part number as shown in parts list

Engine Parts List
Model SPEVl20

Ref.
No.

Part No. Description Qtv n i
+

81 sF1 P60F-1 030200 Oi l  sea l  8x14x5 i 11 - ' - r  ¡ ¡ gx . l { xg I 0
0
0
U

0
0
0
n

2
0
1
0
U

0
1
0
I
0
3
2
0
2
J

1
1
7
n

0
0
0
0
0
0
0
0
0
0
0
0
n

82 sF160F-1110008 Lock pin t l  - ,J 1
R ? sF1P60F-1110009 Throttle return spring r - l t i  I 1

84 sF1P60F-1110008 Governor rod tl l_i Ll ! 1

85 sF1 P60F-1 110002 Governor arm ¡ ¡n 1
ób sF160F-1 1 1 0004 Governor arm bolt nn¡nn 1

87 G85789-88 Bo l t  M6x15 | ¡ M O x 1 5 z

88 sF'1P60F-1 1 10004 Governor spring l ! ¡ [ I

89 sF ' lP60F-1  1  1  1000 Governor base comp uxLi l_tu 1

90 sF1P60F-'1 '1 10006 Switch spring t , . a t i l u ! I I

9 1 sF1 P60F-1 1 23000 Switch L lu  a t  ¡ 1

Y¿ G8818-85 Screw M4x6 r lwM4x6 1

93 sF'1 P60F-1070009 Fuel tube cl ip I
94 s F 1 P 6 0 F - 1 1 1 0 0 0 7 Shoke push rod [ ]ll t.l L,r I
95 G8276-94 Bearing 20x50x14 L tc  20x50x14 1

96 G81099-79 Key l le y 1
97 sF1 P60F-1 050001 Crankshaft 1 7 It

oc sF1 60F-1 050003 Piston pin L lnn 1
Y Y sF1 P60F-1 0501 00 Connecting rod comp r ! ¡ n 1

100 sF1 60F-1 050005 Piston tr9 I
10 '1 sF1 60F-1 050004 Pin cl ip r i s t o z

102 Piston ring comp L] s t  o 1

103 sF1 P60F-1 041 000 Camshaft assy rj s t  o I

104 sF1 60F-1 04001 3 Valve lift i t 0 4 r 1
1 0 5 sF1 P60F-1 050002 Timing Gear i l s t o n 1

1 0 6 sF1 P60F-1 030016 Crank case cover r 06 r l 1

107 sF1 P60F-1 030500 Oil  seal 25x38x7 r0 7 i-l 1
1 0 8 G85789-86 Bolt  MGx27 r i  M6x27 7
1 0 9 G85789-86 Bo l t  MGx12 r - i i  M6x12 1

110 sF't P60F-1030002 pressure plate r9 1

1 1 1 sF1 60F-1 1 1 01 08 Washe16.4x13x'l ! i s t o n I

112 sF1 P60F-1 110104 Weight Holder shaft L' r i  s t  o 1
I  14, sF1 60F-1 1 1 01 03 Cl ip t ] ! n n ¡ ! t 1
1 1 4 sF1 P60F-1 1 1 01 01 Weight Holder n 1 4  ! I
1 1 5 sF160F-1 110101 t/úeight pin !1 5 L,- ¿
1 1 6 sF160F-1 110107 Governor weight ' l o ¿
117 s F 1 6 0 F - 1  1  1 0 1 0 6 i/Vashe16.2x15x0.5 [ ] ! u ¡ ! t r , I

1 1 8 sF1 60F-1 1 1 01 05 Governor slider u i  s t  on 1
1 1 0 sF1 P60F-1 030003 Ci l f i l l e r i r 9 1
120 sF1 P60F-1 030004 J-Rin922.5x2.2 Ori 22.5x2.2 I

www. sumecmacnt nery. com



ffiMMffiffiffiffi

.Please provide following information for ordering parts and maintenance:

.  Model number

. Part description,reference and part number as shown in parts list

Engine Parts List
Model SPEV120

wvw. sumecmacn Inery. com

Ref.
No.

Part No. Description Qtv
U

n i
f

o'

1 2 1 sFl P60F-1 030400 Oil  f i l ler seat i i u t ! 1 1
0
0

1 2 2 sF1 P60F-1 030005 O-Ring25.5x3 Ox n25.5x3 1

1 2 3 G85789-86 Bolt J a M6x35 I


	se120v00010001.PDF
	se120v0002.PDF
	se120v0003.PDF
	se120v0004.PDF
	se120v0005.PDF

